

PRN LIST

The following “PRN” (as needed) medications will be offered at Village Learning & Achievement Center. Discuss with your physician which, if any, are appropriate. If you or your physician object to any of these medications being administered, please mark a single line through the name of the medication and date and initial. Ask your physician to sign and date page two. At the bottom of page two, you will also need to sign and date to acknowledge receipt of this list. If you need other PRN medications, or a different dose than specified below, you must bring in a signed physician medication order form listing the PRN medication(s) and dose(s) being prescribed for periodic “as needed” use. (This form may be obtained from our nursing staff or from our website, www.villagelac.org, under the “Participant Information” tab.) PRN medications not listed on this form must be brought in an unopened container to a nurse at the Center located at 3819 Plum Valley Drive.

Medication	Used for	Dosage	Calls to Nurse
Acetaminophen 250mg	Fever/Pain	1 - 2 tabs q 6 hrs. Ages 12+ only.	Call home to ensure not already taken. Call nurse for fever.
Ibuprofen 200mg	Fever/Pain	1 to 2 tabs q 6 hours - Ages 12+ only	Call home to ensure not already taken. Call nurse for fever.
Diphenhydramine HCL (Benadryl)	Sneezing, Itchy, Watery eyes, runny nose- separate order needed for any other type of allergy	Ages 12+ yrs; 2-4 tsp. (10-20ml) Ages 6-12 yrs.; 1-2 tsp. (5-10 ml)	Call home to ensure not already taken. Call nurse if first dose not effective.
Pink Bismuth (Pepto- Bismol) Regular Strength	Heartburn, Indigestion, Nauseam upset stomach, diarrhea.	Ages 12+ yrs only; 2 Tbsp.(30 ml) q 1 hr. X 2 doses	Call prior to assisting with dose. If diarrhea continues after two doses, individual needs to go home.
Antacid (Mylanta)-Extra Strength	Heartburn, Indigestion, gas.	Ages 12+yrs.; 2-4 tsp. (10- 20ml)between meals as needed XI	Call prior to assisting with dose.

		dose	
Peroxide	Cuts, Scrapes	Apply a small amount over the wound using a cotton ball	Basic First Aid.
Triple Antibiotic Ointment	Cuts, Scrapes	Apply a small amount to scrape/cut	Basic First Aid.
Calamine Lotion	Itching skin	Apply a thin layer to itching skin	Call if not effective.

Signature of Physician

Date

Printed Name of Physician

I acknowledge the above PRN medications that are offered at Village Learning & Achievement Center. I understand that the guidelines above will be followed for all while at Village Learning & Achievement Center and should I need other treatments or medications, I must supply Village Learning & Achievement Center with an order from my physician, as well as the medication prescribed in its original container.

Signature of Individual

Date

Signature of Guardian (if applicable)

Date